
© 2024 IWAP. This is an Open Access book chapter distributed under the terms of the Creative Commons Attribution License  
(CC BY-NC-ND 4.0) which permits copying and redistribution for non-commercial purposes with no derivatives, provided the work 
is properly cited (https://creativecommons.org/licenses/by-nc-nd/4.0/). The chapter is from the book Anaerobic Treatment of 
Domestic Wastewater: Present Status and Potentialities, M.C. Tomei and J.M. Garrido (Editors).

doi: 10.2166/9781789063479_0127

A. V. Haandel1* , S. L. Santos2, T. Allegue3  and J. M. Garrido4

1Department of Civil Engineering, Universidad Federal of Campina Grande, Campina Grande- PB, Brazil
2Department of Civil Engineering, Universidad Federal of Rio Grande do Norte, Natal – RN, Brazil
[...]
biological processes in the hybrid MBR was developed taking account of the kinetic and stoichiometric 
parameters of existing microbial populations: heterotrophs, sulphate reducing bacteria, sulphide 
oxidizing bacteria, aerobic and anaerobic methanotrophs (including N-damo bacteria and archaea), 
ammonium and nitrite oxidizing bacteria and anammox. The model considered only the existence 
of suspended biomass, neglecting the presence of biofilms, and the mass balances in the hybrid 
MBR considered three tanks connected in series, representing the anoxic, aerobic and membrane 
filtration compartments of this system. The mathematical model developed may be considered a way 
of describing the system under study, the hybrid MBR, through mathematical equations, allowing the 
simulation, once it has been correctly adjusted, to verify the behaviour of the system.

The model developed is similar to some of the existing activated sludge models (ASM1 and ASM2) 
and contained 22 components, including sulphur compounds, dissolved methane and oxygen. The 
microbial reactions were modelled by 27 kinetic processes (Liñares-Lamas, 2018; Mauricio-Iglesias 
et  al., 2016) and contained 97 kinetic and stoichiometric parameters. Some of the parameters of 
the model were calibrated using the experimental results obtained during 248 days of operation, 
and others fixed considering the typical values referred to the ASM models. The model was verified 
considering that the experimental results obtained in a later period fit correctly with the predictions 
obtained.

The use of the model allows the study of the impact of various operating conditions different from 
those tested, allowing the identification of which variables can positively or negatively affect the 
biological elimination of total nitrogen or dissolved methane in the hybrid MBR.

Heat maps were used to represent the different operating conditions on the removal of total 
nitrogen and dissolved methane. Figure 5.26 shows the total nitrogen and dissolved methane removal 
predicted by the model, as a function of TSS in the aerobic compartment and HRT of the hybrid MBR. 

Downloaded from http://iwaponline.com/ebooks/book/chapter-pdf/1418710/9781789063479_0127.pdf
by guest
on 30 May 2024



159Post-treatment of anaerobically digested sewage for nutrient removal

The red dot indicates the observed experimental result observed maintaining HRT, DO and TSS at 0.4 
day, 1 mg/L and 9 gTSS/L, respectively.

At short HRT the model predicts that nitrogen removal depends notably on the TSS concentration 
of the post-treatment bioreactor (Figure 5.26a), especially at low HRT. On the other hand, it might be 
necessary to operate with high HRT, greater than 0.5 days to obtain high nitrogen efficiency, when 
the post-treatment bioreactor operates below 4000 mgTSS/L, a concentration typically observed in 
activated sludge bioreactors.

Figure 5.26b shows the percentage of biological methane removal in the system carried out by 
aerobic methanotrophic organisms as a function of solids concentration and HRT. Since these 
microorganisms have a slow growth, below a certain value of solids they were not able to compete 
with the rest of the microorganisms and end up disappearing from the system. Therefore, methane 
removal increases with increasing solids concentration and with increasing HRT. Therefore, the use 
of an MBR system that allows maintaining high sludge concentrations may be a very good option for 
the removal of dissolved methane and nitrogen in anaerobically treated sewage.

Figure 5.26 shows the dissolved methane and nitrogen removals based on dissolved oxygen 
concentrations observed in the aerobic compartment of the hybrid MBR and the HRT applied. 
This parameter, DO, is one of the operating variables that is usually controlled, in fact, in aerobic 
bioreactors. The removal of nitrogen is practically constant as a function of the DO of the aerobic 
compartment (Figure 5.27a) since the volume of the membrane chamber is sufficient to carry out 
nitrification, in fact the removal range depicted in the heat map varies only between 74.2 and 75.4%. 
However, for the removal of methane (Figure 5.27b) an optimum value of oxygen is observed. Below 
this, oxygen limits the activity of aerobic methane oxidizers, while with a higher value, methane 
desorption due to the stripping to the atmosphere, increases. It is observed that the DO optimum 
values are between 0.4 and 1 mg O2/L, and that methane removal would be strongly encouraged if the 
volume of the MBR was increased. The model predicts that methane removal could be increased from 
45%, obtained in the experimental system, to more than 80%, if the HRT were increased from 0.4 to 
1 day, maintaining the same concentration of dissolved oxygen. This would obviously increase the 
volume of the post-treatment system, increasing the capital expenses of the sewage treatment plant.

The model indicates that the elimination of dissolved methane depends strongly on the 
concentration of organic matter in the anaerobically treated sewage fed to the MBR, with a COD 
of around 300 mg/L, improving the removal significantly if the COD efficiency of the UASB 
increased. In fact, the removal of dissolved methane determined in a hybrid MBR, fed with an 

Figure 5.26 (a) Percentage of total nitrogen removal and, (b) percentage of dissolved methane removal predicted in 
the hybrid MBR process as a function of the HRT and TSS concentration in the aerobic compartment (Liñares-Lamas, 
2018). The red dot indicated the experimental results obtained in the hybrid MBR of a SIAM® prototype.

Downloaded from http://iwaponline.com/ebooks/book/chapter-pdf/1418710/9781789063479_0127.pdf
by guest
on 30 May 2024



160 Anaerobic Treatment of Domestic Wastewater: Present Status and Potentialities

anaerobically treated wastewater containing less than 100 mgCOD/L, were higher, around 70–80% 
(Alvarino et al., 2019; Silva-Teira et al., 2017). This is due to the lower presence of conventional 
heterotrophs in the sludge when COD fed diminishes. On the other hand, the model indicates that 
the development of N-damo microorganisms is problematic under the operating conditions used. 
This agrees with the experimental results, where these microorganisms were present in a very 
low proportion in the biofilms, although some anaerobic methane oxidation activity was detected 
(Silva-Teira et al., 2017).

The model indicates that most of the methane removal takes place by aerobic methanotrophic 
bacteria, which were detected in the sludge samples. In any case, the role of biofilms or the development 
of unknown anaerobic methanotrophic communities as referred in the literature (Xie et al., 2023) 
could open new ways to improve the simultaneous removal of dissolved methane and total nitrogen 
from anaerobically treated sewage.

5.4 POST-TREATMENT WITH BIOFILM REACTORS
5.4.1 Trickling filters
Trickling filters are a type of non-submerged biofilm three-phase bioreactors, in which a plastic or 
rock packing material contained in a tower, is used to promote biofilm growth. Sewage is sprayed 
over the top of the trickling filter, and trickles to the bottom, wetting the biofilm. The treated sewage 
is collected at the bottom of the tower. Part of the biodegradable organic matter and ammonium 
contained in the sewage are oxidized by the biofilm, thanks to the oxygen transferred through natural 
or forced draft aeration.

Rocks with a nominal size of around 5–20 cm, random plastic packing media, and plastic bundles 
are the typical packing materials used in TFs. The height of the trickling filter is conditioned, among 
others, by the weight of the packing material, limiting the height of the trickling filters to 1–3 m or 
4–12 m if rock or plastic packing materials are used, respectively.

Although trickling filters with rock are still in use, there is a tendency to replace them with plastic 
packing materials, due to the higher specific surface area, better air circulation, and the absence of 
ponding, which is caused by solids accumulation in the rock material (Bressani-Ribeiro et al., 2017). 
This not only improves the efficiency of the filter but also reduces the nuisance problems or the 
proliferation of insects associated with the use of rock in TFs.

It is recommended to pretreat the sewage fed by primary sedimentation in conventional TF facilities. 
Trickling filters used as the post-treatment stage of UASB effluents are widely used in countries such 

Figure 5.27 (a) Percentage of total nitrogen removal, and (b) percentage of dissolved methane removal predicted in 
the hybrid MBR process as a function of the HRT and DO concentration in the aerobic compartment (Liñares-Lamas, 
2018). The red dot indicated the experimental results obtained in the hybrid MBR of a SIAM® prototype.

Downloaded from http://iwaponline.com/ebooks/book/chapter-pdf/1418710/9781789063479_0127.pdf
by guest
on 30 May 2024



161Post-treatment of anaerobically digested sewage for nutrient removal

as Brazil. Several studies have demonstrated that the combined UASB + TF systems used for sewage 
treatment have a similar overall BOD removal efficiency than the conventional primary settling + TF 
sewage treatment (Bressani-Ribeiro et al., 2017).

The size of the TF required can be estimated in terms of the hydraulic loading rate (HLR; m3/m2/d) 
and the organic loading rate (OLR; kgBOD/m3/d) selected. TF are classified in five different categories 
depending on the HLR, OLR and the nature of the packing material used (Metcalf & Eddy 2014): low 
rate with rocks (1–4 m3/m2/d and 0.07–0.22 kgBOD/m3/d); intermediate rate with rocks (4–10 m3/
m2/d and 0.24–0.48 kg BOD/m3/d); high rate with rocks (10–40 m3/m2/d and 0.4–2.4 kgBOD/m3/d); 
high rate with plastic (10–75 m3/m2/d and 0.6–3.2 kgBOD/m3/d); and roughing TFs with plastic 
packing (40–200 m3/m2/d and >1.5 kgBOD/m3/d). According to Bressani-Ribeiro et al. (2017), most 
of the UASB + TF full-scale plants in Brazil were designed as high-rate TFs with rocks.

Nitrogen or phosphorus removal with the above indicated TFs is negligible, and only certain 
ammonia removal could be expected, depending on the operational conditions, especially the applied 
loading rate and temperature.

5.4.2 Down-flow hanging sponge
Down-flow hanging sponge (DHS) technology can be considered an improvement of the trickling filter 
process, where the packing material is made up of polystyrene sponges. This technology, developed 
in Japan, has been successfully applied to the post-treatment of effluents from UASB systems, in 
urban STPs. This effluent trickles down through the sponges by gravity. In DHS systems the growth 
of a biofilm, covering the polystyrene particles used, eliminates in contact with air a large part of the 
organic matter and TKN fed. The sponge used as carrier in DHS is characterized by its large porosity 
(around 98.5%), which favours the retention of water, increasing the contact time between the residual 
water and the attached microorganisms, regarding other packing materials used in trickling filters, 
enhancing the pollutants removal.

Okubo et al. (2015) operated a full-scale UASB + DHS with polyurethane foam sponge as DHS 
support, for 5 years, without any significant sponge damage that could endanger the process.

DHS operated at short HRT, around 1.5 h referred to the sponge volume in full-scale facilities 
(Okubo et al., 2015; Mazhar et al., 2021). DHS towers contained around 24.7–33% carriers. Sludge 
retention time is around 90–120 days (Tandukar et al., 2007; Tawfik et al., 2006). DHS has low energy 
requirements regarding aerobic activated sludge systems, caused natural draft aeration. Additionally, 
excess of biomass growing onto the carrier is easily detached by the water that is percolating in the 
system, avoiding the clogging of the filter media. Excess biomass could easily be removed by secondary 
sedimentation, and this stage could even be dispensed in those locations where the TSS discharge 
limits are not rigorous (Bressani-Ribeiro et al., 2017). Biomass yield observed in DHS is very low, 
around 0.04 gTSS/gCOD as stated by Okubo et al. (2015).

In DHS, most of the COD is removed in the upper part of the filter. Organic matter removal 
efficiency of UASB + DHS systems are comparable with those of conventional activated sludge 
reactors (Tandukar et al., 2007), with removal BOD and COD efficiencies of around 90% for pilot 
plants (Tandukar et al. 2007; Tawfik et al. 2006). For two full-scale facilities located in India, Agra 
(Aamir Mazhar et al., 2021) and Karnaoba (Okubo et al., 2015), the COD efficiencies were 83 and 
89%, respectively. The lower COD efficiency of the Agra facility might be caused by the absence of 
secondary sedimentation of the DHS effluent. TSS of the final effluent was higher, 42.7 ± 10 versus the 
19 ± 8 mgTSS/L observed in the Karnaoba facility.

COD removal is hardly affected by temperature in UASB + DHS systems, with a slight improvement 
in any case at temperatures above 20°C (Tandukar et al., 2007). A large fraction of the ammonium 
fed is oxidized to nitrate in the lower part by aerobic nitrifiers. Around 50–70% of the fed ammonia is 
oxidized to nitrate in DHS (Okubo et al., 2015). The existence of anaerobic and anoxic environments 
inside the sponges of the lower part facilitates the elimination of part of the fed TKN due to 
denitrification processes. DHS systems may eliminate a fraction of the fed TN, around 6–12 mg/L, 

Downloaded from http://iwaponline.com/ebooks/book/chapter-pdf/1418710/9781789063479_0127.pdf
by guest
on 30 May 2024



162 Anaerobic Treatment of Domestic Wastewater: Present Status and Potentialities

mainly due to biological nitrification–denitrification processes, as the contribution of assimilation to 
nitrogen removal is almost negligible (Okubo et al. 2015; Onodera et al. 2014; Tawfik et al. 2006).

5.5 CONCLUSIONS
5.5.1 Combination of anaerobic pre-treatment and PPs
Anaerobic pre-treatment in combination with PP is highly advantageous when compared with 
conventional WSP:

• A large reduction of the pond can be achieved.
• Nutrient removal becomes feasible in PP, but not in WSP.
• There is a possibility of productive use of biogas and sludge production.
• Decreasing of effluent quality and quantity by evaporation is reduced.

The preferable hydrodynamic regime for PPs is sequential batch (SBPP) rather that continuous flow 
(CFPP).

• SBPP can remove nutrient more rapidly than CFPP, but it requires a transfer pond to feed the 
SBPP.

• Transfer ponds can have important secondary advantages: settling of anaerobic solids and odour 
reduction.

The increase of pH in PPs is due to CO2 removal by photosynthesis and desorption. Ammonium 
desorption tends to reduce pH.

The principal mechanism for ammonium removal is desorption, although some nitrogen may be 
removed by incorporation in the produced biosolids.

The principal mechanism for phosphorus removal in PPs is precipitation with naturally present or 
added cations, although some phosphorus may be removed by incorporation in the produced biosolids. 
High-quality effluent may be produced by clarification of PP effluent and can further be improved to 
pure water by advanced treatment like inverse osmosis.

The construction costs for SBPP are much smaller than for WSP for three reasons:

• A per capita reduction of the pond area of 2/3 (67%) can be achieved if only nitrogen is to be 
removed from sewage. If nitrogen and phosphate are to be removed the reduction is 1/2 (50%).

• The depth for SBPP (0.5 m) is much smaller than for WSP (1.2 m), so that much less excavation 
is required, and the slopes are much smaller. The SBPP do not need to have all the same bottom 
level, again reducing excavation costs.

• The reduction of odour from SBPP plants allows construction near the contributing population 
reducing the costs for the outfall.

5.5.2 Anaerobic pre-treatment and other aerobic activated sludge post-treatment systems